— 13 (AG400)
13 (AG500)

18 (AG400)
18 (AG500)

AG400/500

Gear case

29 W*ﬂ e @‘ “““““““““ -19
PARTS LIST ‘
MODEL : AG400/AG500 46013-248
(Gear case) Aug. 25th, 1994 | 1/2
REF. QTY PRICE MM.
NG | PARTS NO. PARTS NAME NLUDNG (¥(§ REC(?% REMARKS
1 | 11014: 195: CLUTCH DRUM CP. 1 5
2 | 61002: 190 OIL SEAL TC20477 | 1 4
3 214B:1200 O-RING s12| 1 4
4 | 68004 112! THRUST WASHER 1 ; 3
5 811V 4700: C-SNAP RING FOR HOLE 047 | 1 3
6 913B 6204 BEARING 6204 | 1 4
7 | 78006 124 WORM 1 4 | AG400
7 | 78006: 125: WORM 1 4 | AG500
8 | 51114 117 GEAR CASE CP. 1 . 3 | AG400
8 | 51114 117 02| GEAR CASE CP. 1 : 3 | AG500
9 314L:0624 HEXAGON BOLT (W/SW,PW) M6X24 | 3 ~ 3
10 | 31039. 133 STUD M6 | 1 3
11 579L.0600 FLANGE NUT M6 | 1 3
12 | 68004: 102! THRUST WASHER 1 3
13 | 78007: 108 WORM WHEEL 1 4 | AG400
13" | 78007 109 WORM WHEEL 1 4 | AG500
14 | 11083: 103: COLLAR 1 3
15 | 64001 108: SPLINE SHAFT 1 4
16 | 68004: 101 THRUST WASHER 1 '3
17 214B:10500: O-RING S105 | 1 4
18 | 51079 113: COVER CP. 1 3 | AG400
18' | 51079, 113 02| COVER CP. 1 3 | AG500
19 | 61002: 127 OIL SEAL TC20358 | 1 4
20 | 91043 103 OIL CAP 1 3
21 311L.0608 HEXAGON BOLT Mexs | 1 3




AG400/500

Gear case

13 (AG500)

|
18 (AG400)

\ - 18 (AG500)
o] e
PARTS LIST
(Gear case) Aug. 25th, 1994 | 2/2
REF. QTY PRICE |RECOMM.
NO | PARTS NO. PARTS NAME NCLUDNG| (%) o) REMARKS
22 | 68001: 101! FIBER WASHER 1 3
23 | 11050 155 FIXING PLATE 1 3
24 | 31062 131 PRE-COAT LOCK BOLT 2 3 | 41200620
25 | 36005 156 VIBRO-ISOLATING RUBBER 1 3 .
26 | 61024 175 SPACER 4 3
27 664J 1600 WAVE SPRING WASHER 4 3
28 | 68036 163 WASHER 4 3
29 | 31062 132 PRE-COAT LOCK BOLT 4 3 | 412U0640
30 | 412U 0615; SOCKET SCREW M6X15 | 3 3
3 3

31 579L:0600: FLANGE NUT Ms




AG400/500

Frame
|
7
PARTS LIST
(Frame) Aug. 25th, 1994 | 11

REF. QTY PRICE |RECOMM

NO | PARTS NO. PARTS NAME NCLUDNG| (%) ) REMARKS
1 | 11062: 147 FRAME CP. 1 3
2 | 36010: 101 MAIN GRIP (F) 1 3
3 | 68028: 103 WIRE BAND 3 5
4 | 36011 104 MAIN GRIP (R) 1 3
5 | 71056: 170 THROTTLE LEVER ASS'Y 1 3
6 | 11113 297 STAY 1 3
7 31211030 HEXAGON BOLT (W/SW) M10X30| 2 3
8 | 91001 184 THROTTLE WIRE 1 3
9 TUBE 1 3

41003§ 154




